

Phenoxymethylpenicillin (as Phenoxymethylpenicillin potassium)
50 mg per 1 ml Phenoxymethylpenicillin 250mg/5ml oral solution |
 100 ml [PoM] £35.00 DT = £5.23
 Phenoxymethylpenicillin 250mg/5ml oral solution sugar free sugar-free | 100 ml [PoM] £35.00 DT = £7.72

Tablet

CAUTIONARY AND ADVISORY LABELS 9, 23

▶ **Phenoxymethylpenicillin (Non-proprietary)**

Phenoxymethylpenicillin (as Phenoxymethylpenicillin potassium)
250 mg Phenoxymethylpenicillin 250mg tablets | 28 tablet [PoM]
 £5.00 DT = £0.93

ANTIBACTERIALS > PENICILLINS, BROAD-SPECTRUM

F 347

01-May-2019

Amoxicillin**(Amoxycillin)**● **INDICATIONS AND DOSE**
Susceptible infections (including urinary-tract infections, sinusitis, uncomplicated community acquired pneumonia, salmonellosis, oral infections)

▶ BY MOUTH

▶ Neonate 7 days to 28 days: 30 mg/kg 3 times a day (max. per dose 125 mg).

▶ Child 1–11 months: 125 mg 3 times a day; increased if necessary up to 30 mg/kg 3 times a day

▶ Child 1–4 years: 250 mg 3 times a day; increased if necessary up to 30 mg/kg 3 times a day

▶ Child 5–11 years: 500 mg 3 times a day; increased if necessary up to 30 mg/kg 3 times a day (max. per dose 1 g)

▶ Child 12–17 years: 500 mg 3 times a day; increased if necessary up to 1 g 3 times a day, use increased dose in severe infections

▶ BY INTRAVENOUS INJECTION, OR BY INTRAVENOUS INFUSION

▶ Neonate up to 7 days: 30 mg/kg every 12 hours, increased if necessary to 60 mg/kg every 12 hours, increased dose used in severe infection, community-acquired pneumonia or salmonellosis.

▶ Neonate 7 days to 28 days: 30 mg/kg every 8 hours, increased if necessary to 60 mg/kg every 8 hours, increased dose used in severe infection, community-acquired pneumonia or salmonellosis.

▶ Child: 20–30 mg/kg every 8 hours (max. per dose 500 mg), increased if necessary to 40–60 mg/kg every 8 hours (max. per dose 1 g every 8 hours), increased dose used in severe infection

Acute exacerbation of bronchiectasis

▶ BY MOUTH

▶ Child 1–11 months: 125 mg 3 times a day for 7–14 days

▶ Child 1–4 years: 250 mg 3 times a day for 7–14 days

▶ Child 5–17 years: 500 mg 3 times a day for 7–14 days

Acute cough [if systemically very unwell or at higher risk of complications]

▶ BY MOUTH

▶ Child 1–11 months: 125 mg 3 times a day for 5 days

▶ Child 1–4 years: 250 mg 3 times a day for 5 days

▶ Child 5–17 years: 500 mg 3 times a day for 5 days

Acute otitis media

▶ BY MOUTH

▶ Child 1–11 months: 125 mg 3 times a day for 5–7 days

▶ Child 1–4 years: 250 mg 3 times a day for 5–7 days

▶ Child 5–17 years: 500 mg 3 times a day for 5–7 days

Cystic fibrosis (treatment of asymptomatic *Haemophilus influenzae* carriage or mild exacerbation)

▶ BY MOUTH

▶ Neonate 7 days to 28 days: 30 mg/kg 3 times a day (max. per dose 125 mg).

▶ Child 1–11 months: 125 mg 3 times a day; increased if necessary up to 30 mg/kg 3 times a day

▶ Child 1–4 years: 250 mg 3 times a day; increased if necessary up to 30 mg/kg 3 times a day

▶ Child 5–11 years: 500 mg 3 times a day; increased if necessary up to 30 mg/kg 3 times a day (max. per dose 1 g)

▶ Child 12–17 years: 500 mg 3 times a day; increased if necessary up to 1 g 3 times a day, use increased dose in severe infections

▶ BY INTRAVENOUS INJECTION, OR BY INTRAVENOUS INFUSION

▶ Neonate up to 7 days: 30 mg/kg every 12 hours, increased if necessary to 60 mg/kg every 12 hours, increased dose used in severe infection.

▶ Neonate 7 days to 28 days: 30 mg/kg every 8 hours, increased if necessary to 60 mg/kg every 8 hours, increased dose used in severe infection.

▶ Child: 20–30 mg/kg every 8 hours (max. per dose 500 mg), increased if necessary to 40–60 mg/kg every 8 hours (max. per dose 1 g every 8 hours), increased dose used in severe infection

Lyme disease (under expert supervision)

▶ BY MOUTH

▶ Neonate 7 days to 28 days: 30 mg/kg 3 times a day (max. per dose 125 mg 3 times a day) usual duration 2–4 weeks.

Lyme disease [erythema migrans and/or non-focal symptoms] | Lyme disease [affecting cranial nerves or peripheral nervous system]

▶ BY MOUTH

▶ Child 1 month–11 years (administered on expert advice) (body-weight up to 34 kg): 30 mg/kg 3 times a day for 21 days

▶ Child 1 month–11 years (administered on expert advice) (body-weight 34 kg and above): 1 g 3 times a day for 21 days

▶ Child 12–17 years (administered on expert advice): 1 g 3 times a day for 21 days

Lyme arthritis | Acrodermatitis chronica atropicans

▶ BY MOUTH

▶ Child 1 month–11 years (administered on expert advice) (body-weight up to 34 kg): 30 mg/kg 3 times a day for 28 days

▶ Child 1 month–11 years (administered on expert advice) (body-weight 34 kg and above): 1 g 3 times a day for 28 days

▶ Child 12–17 years (administered on expert advice): 1 g 3 times a day for 28 days

Anthrax (treatment and post-exposure prophylaxis)

▶ BY MOUTH

▶ Child (body-weight up to 20 kg): 80 mg/kg daily in 3 divided doses

▶ Child (body-weight 20 kg and above): 500 mg 3 times a day

continued →